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Test report
REFERENCE STANDARD:

USA FCC Part 90

Identificacion del objeto ensayado............cc....: RF transceiver
Identification of item tested

MEAICEA .t PowerTrunk

Trade

Modelo y/o referencia tipo ...........ccccvvicmmmnennnnn BSR75

Model and /or type reference

Other identification of the product ..................: FCC ID: WT7PTBSR75760B

HW VErSiON .....coooiiiiiiiiie e CCP:00.34.32.34

SW VEISION .o CCP:00.34.32.34

Caracteristicas ..........oovvv.coosrrrvrimmnnnn. - NOMINAl voltage: 27.4 Vdc

Features Frequency Band: TX: 763-776 MHz.

RX: 793-806 MHz.
RF Output Power: 75 W (+48.75 dBm) and from 40 VO.® W
in 2 dB steps.
Access scheme: TDMA with 4 physical channels pecR&nnel.
RF Channel Bandwidth (Channel spacing): 25 kHz
Spectrum efficiency: one voice channel per 6.25 &Hzhannel
bandwidth.
Modulation schemet/4-DQPSK with 18 Ksym/sec.modulation
rate, equivalent to 36 Kbits/sec.
Data rate on each physical channel: 9000 bitsfsds.25 KHz
of channel bandwidth.
Modulation low pass filter: Root-raised-cosinedil{RRC), with
a previous audio filter.
Emissions Designators:
22 kHz Bandwidth Modulation (TETRA):
22K0OD7W, 22KOD7E, 22KOD7D
20 kHz Bandwidth Modulation (TI D-LMR):
20K0OD7W, 20KOD7E, 20KOD7D

Fabricante ... TELTRONIC, S.A.U.

Manufacturer Poligono Malpica, Calle F-Oeste (50016). Zarag(@RAIN).
Método de ensayo solicitado, norma................ USA FCC Part 90 10-01-15 Edition.

Test method requested, standard Measurement Guidance 971168 D01 v02r02 for ceatifinn of

Licensed Digital Transmitters
ANSI/TIA-603-D: 2010

ReSUItadO ... IN COMPLIANCE

Summary
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Aprobado por (nombre / cargo y firma) .......... A. Llamas P Firmado digitalmente
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0 Fecha: 2016.09.23
Fecha de realizaCion ...........cccccceeveeeenct. 2016-09-23 Pl 12:30:24 +02.00°
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Competences and guarantees

AT4 wireless is a testing laboratory accreditedtlisy National Accreditation Body (ENAC -Entidad Naal de
Acreditacion), to perform the tests indicated ia @ertificate No. 51/LE 147.

AT4 wireless is a laboratory with a measurementifaéin compliance with the requirements of Seati.948 of the
FCC rules and has been added to the list of feslivhose measurements data will be accepted ijuct@an with
applications for Certification under Parts 15 oraf8e Commission's Rules. Registration Numbe@267.

In order to assure the traceability to other natiand international laboratories, AT4 wireless hasalibration and
maintenance program for its measurement equipment.

AT4 wireless guarantees the reliability of the datasented in this report, which is the resulthef neasurements and
the tests performed to the item under test on #te dnd under the conditions stated on the repadititiis based on
the knowledge and technical facilities availabl&at wireless at the time of performance of the.tes

AT4 wireless is liable to the client for the maimémce of the confidentiality of all information aédd to the item
under test and the results of the test.

The results presented in this Test Report apply tinthe particular item under test establishethisa document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persi@n of AT4 wireless.

General conditions

1. This report is only referred to the item thas$ hadergone the test.

2. This report does not constitute or imply onadisn an approval of the product by the CertificatiBadies or
competent Authorities.

3. This document is only valid if complete; no jerteproduction can be made without previous emitpbermission of
AT4 wireless.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of AT4 wireless and the Accreditatiordi®s.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghie AT4 wireless internal document PODTOO0O.
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Usage of samples

Samples undergoing test have been selectethéylient.

Sample S/01 is composed of the following elements:

Control N° Description Serial N° Date of reception

50191/001 RF transceiver BSR75 928364 2016-08-02

1. Sample S/01 has undergone the test(s).
All tests indicated in appendix A, except the follog/tests:
90.543: Radiated emissions in the band 1559-1610.MHz

Sample S/02 is composed of the following elements:

Control N° Description Serial N° Date of reception
50191/001 RF transceiver BSR75 928364 2016-08-02
50191/006 Colinear antenna 4240 06-745-T3 26889 629121

1. Sample S/02 has undergone the test(s).
The following tests indicated in appendix A:
90.543: Radiated emissions in the band 1559-1610.MHz

Test sample description

The test sample consists of a digital RF transceive

Identification of the client
TELTRONIC, S.A.U.
Poligono Malpica, Calle F-Oeste (50016). Zaragd2RA(N).

Testing period
The performed test started 2016-08-03and finished 0r2016-09-21.

The tests have been performed\at! wireless.

Environmental conditions

In the control chamber, the following limits weretexceeded during the test:

Temperature Min. :_15 °C
Max. = 35 °C
Relative humidity . S
Shielding effectiveness > 100 dB
Electric insulation >10kQ
Reference resistance to earth <1Q

Report No: (NIE)
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In the semianechoic chamber, the following limierg/not exceeded during the test.

Temperature Min. = 15 °C
P Max. = 35 °C
. - Min. = 20 %

Relative humidity Max. = 75 %
Air pressure Min. = 860 mbar

P Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

< +4 dB at 10 m distance between item under tedt an
receiver antenna, (30 MHz to 1000 MHz)

More than 75% of illuminated surface is betweem@ 6
dB (26 MHz to 1000 MHz).

Normal site attenuation (NSA)

Field homogeneity

In the chamber for conducted measurements, thesfolt limits were not exceeded during the test:

Temperature Min. = 15°C
Max. = 35°C
Relative humidity Min. =20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation >10kKQ
Reference resistance to earth <1Q

Remarks and comments

1: Used instrumentation.

Conducted Measurements

Last Cal. date  Cal. due date

1. Spectrum analyser Agilent PSA E4440A 2015/10 70

2. Climatic chamber CTS C40/200Li 2016/05 2017/05
3. DC power supply R&S NGPE 40/40 2014/11 2017/11
4, Radiocommunication analyzer HP 8920A 2014/01 701

5. Wideband Power sensor R&S NRP-Z81 2016/04 8/

Report No: (NIE)
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Radiated Measurements

Last Cal. date
Semianechoic Absorber Lined Chamber ETS FACT3

D DEKRA

Cal. due date

1. 200STP N.A. N.A.
2. BiconicalLog antenna ETS LINDGREN 3142E 2014/03  2017/03
3. Multi Device Controller EMCO 2090 N.A. N.A.
Double-ridge Guide Horn antenna 1-18 GHz
4 SCHWARZBECK BBHA 9120 D 2013711 2016/11
5. Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12
6. EMI Test Receiver R&S ESU 26 2015/11 2017/11
RF pre-amplifier 10 MHz-6 GHz SCHWARZBECK
7. BBV9743 2015/09 2016/09
RF pre-amplifier 1-18 GHz Bonn Elektronik BLMA
8. 0118-1M 2016/02 2018/02
2: This information has been provided by the agpiic
Testing verdicts
Not applicable ... : N/A
PaASS .. : P
FAIL e e : F
NOt MEASUIE .....eeiieiiiiiiiiiee e : N/M
FCC PART 90 PARAGRAPH VERDICT
NA| P | F [NM
q Rl 2
Clause 90.207, 90.535: Modulation characteristics NM
Clause 90.531: Occupied Bandwidth P
Clause 90.205, 90.541, 90.635: RF output power P
Clause 90.543: Adjacent channel power P
Clause 90.539: Frequency stability P
Clause 90.543: Spurious emissions at antenna talsnin P
Clause 90.543: Radiated emissions P
2: see point “Remarks and comments”.
Report No: (NIE)
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Appendix A —Test results
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Power supply (V):
Vnom = 27.40 Vdc

VmaX: 31.51 vdc
Vimin = 23.29 Vdc

AT4@

WiReELESS
a DEKRA company

TEST CONDITIONS

D DEKRA

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resped,

as declared by the applicant).

Type of power supply = DC Voltage from external powupply

Rated RF Output Power:

- Mode TETRA (22 kHz bandwidth): 75 W (+48.75 dBm)
- Mode Tl D-LMR (20 kHz bandwidth): 75 W (+48.75 dBm)

TEST FREQUENCIES:

769-775 MHz band

Lowest channel

769.0125 MHz

Middle channel

772.0125 MHz

Highest channel

774.9875 MHz
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CONDUCTED MEASUREMENTS

The equipment under test (EUT) was set up in dddderoom and it is connected to the spectrum aealyr
power meter through a calibrated attenuator anénwiecessary, high pass and notch filters.

Spectrum analyser or Power
EUT Attenuator meter

For frequency stability test the EUT was placeddi@s climatic chamber and connected to a frequematgr
using a low loss cable. An external DC power supyg connected to the EUT for voltage variatioh tes

Temperature Chamber

EUT

Antenna

Conector @ » Attenuator »| Frequency meter
(optional)

Report No: (NIE)
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RADIATED MEASUREMENTS
The equipment under test was scanned for spurioiss®ns in the frequency range 30 to 10000 MHz.

All radiated tests were performed in a semi-aneclbiamber. The measurement antenna is situated at a
distance of 3 m for the frequency range 30 MHz-1608z (30 MHz-1000 MHz Bilog antenna) and at a
distance of 1m for the frequency range 1 GHz-8 GH&Hz-18 GHz Double ridge horn antenna).

For radiated emissions in the range 1 GHz-8 GHt ithgerformed at a distance closer than the Spdcif
distance, an inverse proportionality factor of 28 per decade is used to normalize the measuredfadiata
determining compliance.

The equipment under test was set up on a non-ctimdytatform and the situation and orientation wased
to find the maximum radiated emission. It was attated 360° and the antenna height was varied frooé
meters to find the maximum radiated emission.

Measurements were made in both horizontal andcadplanes of polarization.

Radiated measurements setup f < 1 GHz

ANECHOIC CHAMBER
Measuring 360°Rotating
Antenna Table
‘ ‘ | 3 mdistance
N
AntennaMast
| (Antennaheight variation: 1-4 m)

Spectrum analyser

Shielded Control RoomFor
Radiated Measurements

Report No: (NIE)
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Radiated measurements setup f > 1 GHz

VWWWWWAWWWWWWWWWAWWAWY

Preamplifier Horn antenna

EUT

x 2 B
1 m distance

Shielded control room for
Spectrum :
radiated measurements
analyser
Report No: (NIE)
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Modulation Characteristics

SPECIFICATION
FCC §2.1047 and 890.207

(a) Voice modulated communication equipment. A euwy equivalent data showing the frequency respohtee

audio modulating circuit over a range of 100 to ®®{z shall be submitted. For equipment requiretidee an
audio low-pass filter, a curve showing the freqyerasponse of the filter, or of all circuitry inBéal between the
modulation limiter and the modulated stage shaBugamitted.

(b) Equipment which employs modulation limiting. @urve or family of curves showing the percentage of
modulation versus the modulation input voltage Idhalsupplied. The information submitted shall bffisient to
show modulation limiting capability throughout thenge of modulating frequencies and input modulasiignal
levels employed.

(c) Single sideband and independent sideband edejptone transmitters which employ a device owdito limit

peak envelope power. A curve showing the peak epeepower output versus the modulation input veltsigall
be supplied. The modulating signals shall be tineesia frequency as specified in paragraph (c) 211949 for the
occupied bandwidth tests.

(d) Other types of equipment. A curve or equivatiaits which shows that the equipment will meetntloglulation
requirements of the rules under which the equiprisett be licensed.

RESULTS(The following information has been provided bg #pplicant)

The modulation used w/4-shifted Differential Quaternary Phase Shift Keyii/4-DQPSK) with a modulation
rate of 18 ksymbols/sec (36 kbits/sec).

A root-raised-cosine filter (RRC) is used as agmitting and receiving filter in this digital commigation system
to perform matched filtering.

The combined response of such two filters is th#he raised-cosine filter.

The raised-cosine filter is often used for pulsapshg in digital modulation, known for its ability minimize
intersymbol interference (ISI).

The access scheme is TDMA with 4 physical chanpeiarrier.

The two graphs of the next page show the transfection of the aforementioned filter when the authex
modulation bandwidth is 20 kHz and 22 kHz respedtyiv

Report No: (NIE)
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Low pass filter for 20 kHz bandwidth modulation (LMR):

Low Pass Filter

0 T T T T T

dB

-100 -

120+

-140

=160+

180 1 1 1 1 1
0

Low pass filter for 22 kHz bandwidth modulation (TEA):

Lowe Pass Filter

D T T T T T

o0
b
T

-100

120k

40

_1ED 1 1 1 1 1
a
Hz

D DEKRA
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Occupied Bandwidth

SPECIFICATION
FCC §2.1049, §90.531.
Band plan for the 758-775 MHz and 788-805 MHz bands

D DEKRA

Subject to compliance with the spectrum usageieffay requirements set forth in §90.535, two or foantiguous
narrowband (6.25 kHz) channels may be used in amattibn as 12.5 kHz or 25 kHz channels, respectively

METHOD

The EUT was configured to transmit a modulatedieasignal. The 99% occupied bandwidth and the dB6
bandwidths were measured directly using the baittandwidth measuring option of spectrum analygedBA.

The occupied Bandwidth was measured according ot go2 of Guidance 971168 D01 Power Meas License

Digital Systems v02r02.

RESULTS (see next plots)

TI D-LMR 20 kHz. 769-775 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 19.2060 21.8950

Highest 19.2015 21.8310
Measurement uncertainty (kHz) <+0.17

TETRA 22 kHz.769-775 MHz band.

Channel 99% Occupied bandwidth (kHZ -26 dBc bandwidth (kHz)

Lowest 20.2056 23.4560

Highest 20.2498 22.8450
Measurement uncertainty (kHz) <+0.17
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NC,

WiReELESS

a DEKRA company

TI D-LMR 20 kHz. 769-775 MHz band.

Lowest Channel

D DEKRA

- Agilent

Ref 50 dBm

#Atten 30 dB

#Peak

&
oruwv*‘\lhw

i

TP Pl

e

LaFw
18

M1 52

Center 769.812 56 MHz

#Res BH 300 Hz

#VEH 1 kHz

Occupied Bandwidth
19.2060 kHz

Transmit Freq Error

¥ dB Bandwidth

44.812 Hz
21.895 kHz

Span 58 kHz

Sweep 527.2 ms (1008 pts)
Occ BH % Pur 99.08 %

X dB -26.00 dB

Highest Channel

4 Agilent

Ref 58 dBm

#Atten 30 dB

#Peak

g,,»w»m"mu b P M

Ty

N

mpgap il ] W s

LgAw
18

M1 52

Center 774,987 50 MHz

#Res BHW 300 Hz

#YBW 1 kHz

Occupied Bandwidth
19.2015 kHz

Transmit Freq Error

% B Bandwidth

56.815 Hz
21.831 kHz

Span 58 kHz

Sweep 527.2 ms (1008 pts)
Occ BH % Pwr 99.80 ¥

x dB -26.00 dB

Report No: (NIE)
50191RRF.001

Page 17 of 50

2016-09-23



AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

TETRA 22 kHz.769-775 MHz band.

Lowest Channel

# Agilent

AT-

a DEKRA company

NC,

WiReELESS

Ref 56
#Peak

LgAw
18
Ml 352

#Res BW 368 Hz

dBm #Atten 38 dB
NMW%MWW
I (U
LY Sl

e O AL A
Center 769.012 58 MHz Span 56 kHz
#BH 1 kHz Sweep 527.2 ms (1000 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 7
20.2056 kHz % dB -26.00 dB

Transmit Freq Error 9.383 Hz
% dB Bandwidth 23.456 kHz

Highest Channel

3 Agilent

Ref 58 dBm

#Peak

LeAw
1@
Ml s2

#Atten 30 dB

WW

d ™

WiTiay T

WL

AR e

Center 774.987 58 MHz
#Res BH 308 Hz

Occupied Bandvidth

#VEH 1 kHz

20.2498 kHz

Transmit Freg Error  481.478 mHz
% dB Bandwuidth 22.845 kHz

Span 58 kHz
Sweep 527.2 ms (1008 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

D DEKRA
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RF Output Power
SPECIFICATION
FCC §2.1046, §90.205, 890.541 and §90.635. 769vH5 and 799-805 MHz bands.

The effective radiated power (E.R.P.) and antenemhh for base stations may not exceed 1 kilowa@ (
dBw/60dBm) and 304 m. (1,000 ft.) above averageaier(AAT), respectively, or the equivalent theresd
determined from the Table. These are maximum vakues applicants will be required to justify povievels and
antenna heights requested.

METHOD

The conducted RF output power measurements were raadhe RF output terminals of the EUT using an
attenuator and a calibrated wideband power sensor.

RESULTS
T1 D-LMR. 20 kHz Bandwidth Frequency Maximum average conducted power (dBm)
(MHz)
769.0125 48.58
769-775 MHz band
774.9875 48.59
Measurement uncertainty (dB) <+0.33
TETRA. 22 kHz Bandwidth Frequency Maximum average conducted power (dBrm)
(MH2z)
769.0125 48.56
769-775 MHz band
774.9875 48.55
Measurement uncertainty (dB) <+0.33

The sum of the system loss (dB) and antenna g&id)(tbr the worst case of conducted power (48.5&n11B
shall be such that the Effective Radiated PoweR (&) shall not exceed the limits indicated in 36.

For the Effective Radiated Power (E.R.P.) limitlokilowatt (30 dBw/60dBm) at 304 m. (1,000 ft.) &bo

average terrain (AAT), the sum of the system ld&) @nd antenna gain (dBd) for the worst case nflooted
power (48.59 dBm) may not exceed 11.41 dB.

Verdict: PASS
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Adjacent channel power

SPECIFICATION
FCC 8§90.543. 769—-775/799-805 MHz bands.

The Adjacent Channel Power (ACP) requirements faseBtransmitter and 25 kHz channel size are showinei
following table. The table specify a value for th€P as a function of the displacement from the okhcenter
frequency and measurement bandwidth. In the foligwables, “(s)” indicates a swept measurement lmeaysed.

25 KHz BASE TRANSMITTER ACP REQUIREMENTS

Offset from center
frequency Measurement bandwidth Maximum ACP

(kHz) (kHz) (dBc)
15.625 6.25 -40
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100 -65
>400 kHz to 12 MHz 30 (s) -80
12 MHz to paired receive band 30 (s) -80
In the paired receive band 30 (s) 185

1: Although we permit individual base transmittergadiate a maximum ACP of -85 dBc in the pairegirecband, licensees
deploying these transmitters may not exceed an ACPL00 dBc in the paired receive band when measategither the
transmitting antenna input port or the output af thansmitter combining network. Consequently, lgg@s deploying these
transmitters may need to use external filters toapg with the more restrictive ACP limit.

METHOD

The Adjacent Channel Power measurements were ntable RF output terminals of the EUT using an atédor
and a spectrum analyser with a built-in adjaceanael power (ACP) measurement function.

RESULTS

See next plots.

Measurement uncertainty (dB) <+0.64 (Non-swept mesasents)
<+2.03 (Swept measurements)

Verdict: PASS

Report No: (NIE)
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TI D-LMR 20 kHz. 769-775 MHz band.
Lowest Channel

Ref 35 dBm #Atten 30 dB
#Fwg
Log ks
i) ! rrh
B/ ! |
ffst
46
B
|
W |
PH"-"Q L WW%! Ui .
I [ Il !
1 osof M
Center 769.812 560 MHz Span 2908 kHz
#Res BW 198 Hz VBW 1 kHz Sweep 3562 5 (1008 pts)
RHS Results Freq 0ffset  Ref BW dBe Lower gy dic YPPEr gBp
Carrier Power 15,53 kHz  E.258 kHz -58.78 -9.69 -E@.12 -11.82
4918 dBm /  21.88 kHz  £.258 kHz -B6.31 -17.22 -BE.32 -16.22

5C ARG kHz 47.58 kHz  25.88 kHz -G6.74 -17.54 -BG.54 -16.46

62.58 kHz  25.88 kHz -72.80 -22.99 -72.81 -22.81

§7.50 kHz  25.88 kHz -75.33 -26.24 -75.87 -25.48

Agilent

Ref 42 dBm #Atten 30 dB
#Fug
Log
18
dB/
Offst
48
dB

PAvg Mw'# 17
1 szl‘»'ﬁ WWMM Wﬁ“ﬂ“ W‘MW

Center 769.012 5 MHz Span 856 kHz
#Res BH 1 kHz WVBHW 18 kHz Sweep 2481 5 (1086 pts)
RMS Results Freg 0ffeet Raef Bl dpe Lower gy, dee Upper goy
Carrier Power  15A.A kHz  18A.8 kHz -73.59 -24.77 -73.39 -24.57
48.82 dBw /  258.8 kHz  188.8 kHz -77.53 -28.71 -79.28 -29.38
5C AAAA kHz 350.8 kHz  188.8 kHz -96.87 -31.25 -88.38 -31.56

Report No: (NIE)
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5 Agilent

Mkrl 767.899 MHz
Fef 49.1 dBm #Atten 30 dB -37.49%9 dBm
#Ava
Log
1@
dB/
Dffst
40
dB

D
-30.9
dBm
PRy
16
H1 52
53 FS
AR
£
FTun
Swp

0
i
rr-

Center 769.812 MHz Span 3@ MHz
#Res BH 38 kHz #BH 1 MHz #Sweep 2 5 (2000 prs)

% Agilent

Mikrl /7E9.421 9 MHz
Ref 49.1 dBm #Atten 30 dB -34,676 oBm
#[vy
Log

18
il
Offst

48
dB

dBm

FAvg
18
Hl 52

33 F3 / \
AR

£

F>50k | / \\ |

Swp “/%er“;haJ’; LR“WJ\MHER“NMWW

a
D s n
|
]

Center 769812 5 MHz Span 2 MHz
#Res BH 30 kHz #UEBH 1 MHz #Sweep 2 5 (1006 prs)

Report No: (NIE)
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5 Agilent

Mkrl 784,312 MHz
Fef 49.1 dBm #Atten 30 dB -39.613 dBm
#Hva
Log
1@
dB/
Offst
40
dB

]
-30.9
dBm
PRy
1@
H1 352
53 Fs
AR
£
FTun

AN

Start 765.0008 MHz Stop 800.008 MHz
#Res BH 36 kHz #WBW 1 MHz #oweep 2 5 (2000 prs)

4 Agilent

Mkrl 886,739 MHz
Ref @ dBm #Atten B B -53.149 dBm
#Awn
Log
18
dB/
Dffst
A
JB
D
-510.9
dBm

PAvg 1

53 F5
AR
£
f>5ak
Swp

Start 797.758 MHz Stop 806,980 MHz
#Res BW 30 kHz #/BH 1 MHz #iweep 2 5 (1008 nts)
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Highest Channel

AT4@

WiReELESS
a DEKRA company

D DEKRA

Agilent

Ref 35 dBEm

#Atten 30

dE

Hw g

Log
iy

dE/

tHst

48
B

FAvg o

L |

i

WL 52 I

[ |

Center 774,987 58 MHz
#Res BW 106 Hz

RMS Results rFreg 0ffoet
Carrier Power 15.E3 kHz
42,11 dBm 21.88 kHz

37.58 kHz
25,6068 kHz 2 CA kHa

B7.508 kHz

Span 208 kHz
Sweep 35967 5 (1080 pts)

-11.74
-17.14

-16.82
-23.87

VEH 1 kH=z
Ref Bld dBe Lower gy dec Upper ypp
E.25A kHz -50.87 -11.76 -59.55
E.75A kHz -F5.91 -17.88 -E5.25
2508 kHz -EG.31 -17.78 -£4.93
25.0A kHz -7A.4B -72.29 -71.18
2508 kHz -74.48 -26.20 -74.53

-26.52

Agilent
Ref 42 dBm #Atten 30 dB
#Hvy
Log
18
dB/
Dffst
41
dB
My
PAvg ' W M
b . T;M | W”M T "

ML S2 I i i
Center 774,987 5 MH=z Span 858 kHz
#Res BH 1 kHz VEH 18 kHz Sweep 2481 5 (1600 pts)
RHS Results Freq 0ffeet  Ref B dEc Lawer gep dBe UPREr gBg

Carrier Powar  1GA.A kHz  188.8 kHz -73.22 -24.20 -73.76 -24.83

49.92 dBm /  Z58.8 kHz  1@8.8 kHz -T78.65 -29.72 -7g.41 -29.48

SC_BARE kHz 358.8 kHz  18@.8 kHz -806.38 -31.37 -8@.54 -31.51
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5 Agilent

Mkrl 773.194 MHz
Ref 48.11 dBm #Atten 30 dB -39.839 dBm
#[vg
Log
16
dB/
Dffst
40
dB

D

-31.9

dBm

PRwa

16

H1 52

33 FS
AR

£Cf

FTun

S [ N

Center 774,983 MHz Span 38 MHz
#Res BH 36 kHz #/BH 1 MHz #5weep 2 5 (2000 pts)

# Agilent

Mkrl 775.396 9 MHz
Ref 48.11 dBm #Atten 30 dB -35.678 dBm

#Hvg

Log /\
18

i
Dffst

4B

dB

D
-31.9
dBm
PAwva
18

Hl s2

$3 FS / \
AR

£(P:

F>50k / \

—
—
— 1
 —
I
e ——

S

p . ) N""“"M Mz\‘)\“ j
Center 774987 5 MHz Span 2 MHz
#Res BH 30 kHz #JBH 1 MHz #hweep 2 5 (1008 pts)
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s Agilent

Mkrl 789.586 MHz

Ref 48.11 dBm #Atten 30 dB -39.487 JdBm
#Hug
Log
18
dB/
Offst
40
dB
D
-31.9
dBm
PRwvg
18
Hl 352
53 FS

AR

£t
FTun

AN

Start 773.008 MHz Stop 300,890 MHz
#Res BH 30 kHz sVBH 1 MHz #3weep 2 5 (2000 pts)

# Agilent

Mirl 803.477 MHz

Ref @ dBm #Atten @ dB -56.488 dBm
#Hwg

Start 798.000 MHz Stop 866.000 MHz
#Res BW 36 kHz #/BW 1 MHz #Sweep 2 5 (1000 pts)
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a DEKRA company

TETRA 22 kHz.769-775 MHz band.
Lowest Channel

- Agilent
Ref 35 dBm #Atten 30 dB
#Avg
Log
i
| I
B/ f \
fst
g -
B
W W,
PAva 1 il i! i |
[ W
| ! L ¥

152 ‘
Center 769812 58 MHz Span 280 kHz
#Res BW 180 Hz YEH 1 kHz Sweep 3.562 5 (1008 pts)
RHS Results rFroq Offeet  Ref BM dec Lower gpy dBc YRPEF 4By
Carrier Power 1563 kHz  5.258 kHz -59.11 -18.16 -61.18 -12.14
48.95 dBm /  21.88 kHz  B.258 kHz -BE.56 -17.51 -BE.18 -17.23
9t ABAR kHz 37.58 kHz  25.88 kHz -B6.13 -17.18 -B6.21 -17.25

62.58 kHz  25.88 kHz -72.32 -23.36 -71.68 -22.55

87.58 kHz  25.88 kHz -75.83 -26.87 -7E.17 -26.21

# Agilent
Ref 42 dBm #Atten 360 B
#Hug
Log ¥
16
dB/
Offst
4@
dBE
WIJ H'm'!m
PAvg W r’ﬁm
_51# WM MWW . Ap_;

sl e L
Center 769.812 5§ MHz Span 350 kHz
#Res BH 1 kHz VBH 1@ kHz Sweep 2,481 5 (1808 pts)
RWS Results rrog Offeat  Ref BL dBc Lower gpy dBe UPPer gy

Carrier Pawer 1566 kHz  188.8 kHz -73.16 -24.45 -73.58 -24.88

42.70 dBm /  25B.8 kHz  18@.6 kHz -78.14 -20,44 -78.,32 -20,62

SC_ARAR kHz 3CH.8 kHz 1868 kHz -79.93 -31.25 -86.19 -31.49
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g P D E KRA

% Agilent

Mkrl /70,446 MHz
Ret 48,95 dBm #Atten 30 4B -38.928 dBEm
#Hvg
Log
18
dB/
Offst
41
dB

D
-31.8
dBm
PRug
16
V1 352
33 FS
AR
£0f
FTun

T N | v

Center 769.81 MHz Span 38 MHz
#Res BH 30 kHz #JBH 1 MHz #5neep 2 5 (2000 prs)

# Agilent

Mkrl 769.421 9 MH=z
Ref 48,95 dBm #Atten 30 dB -33.454 dBm
#Hvy
Log

14
il
Offst

48
dB

dBm

PRy
18
W1 352

53 FS f/ \i
AR

£(fn

581k 1/ \\ L

i
L n
i
i

Swp i K 1

b -A.MMM M?\'ﬁ\ﬂhhwr# -
Center 769812 5 MHz Span 2 MHz
#Res BH 30 kHz #YBH 1 MHz #iweep 2 5 (1008 pts)
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3 Agilent

Mkrl 734.760 MHz
Ref 48.95 dBm #Atten 30 4B -39.386 dBm
#Aug
Log
18

g0 [

A

Start 763.000 MHz Stop S00.800 MHz
#Res BH 38 kHz #UBH 1 MH=z #Sweep 2 5 (2000 gts)

B

3 Agilent

Mkrl 880.748 MHz
Ref @ dBm #Atten B dB -53.265 dBm
#Avg
Log
18
dB/
Offst

=
T
=

I
.

Start 797.758 MHz Stop S06.080 MHz
#Res BEW 30 kHz #\/BW 1 MHz #3weep 2 5 (1000 pts)
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Highest Channel

AT-

WiReELESS

"ol B DEKRA

a DEKRA company

Ref 35 dBm

#Atten 30 dJB

Awg

og
@

B/

ffst
@
B

1 32

Center 774,987 56 MHz
#Res BH 166 Hz

RHS Results Freq 0ffset

Carrier Powar 15.63 kHz
48.84 dBm 21.88 kHz

37.50 kH=z
25.8884 kHz 9T K

87.58 kHz

Ref Bl

VEH 1 kHz

dpe Lower gpy
E.250 kHz -G1.53
E.258 kHz -BG.45
2560 kHz -BE.20
2588 kHz -71.83
2568 kHz -75.84

Span 280 kHz
Sweep 3,562 5 (1000 pts)

dec Upper gy
-12.69 -E@.A3
-16.61 -GG.EB
-17.44 -BE.2E
-22.99 -71.53
-27.88 -73.53

-11.23
-1E.76
-17.41
-22.68
-24.68

Ref 42 dBm

#Atten 30 dB

#Hvg

Log
16

dBs

Offst

48
dB

PRy

W1 52

T

s

|

=
-

o

Center 774,957 § MHz
#Res BH 1 kHz

RHS Results Freg 0ffect
Carriar Powaer 156.8 kHz

48.51 dBm /  25H.8 kHz
25.0868 kHz 358.8 kHz

Ref Bl

VEHW 1@ kHz

dBe Lower gmy
160.8 kHz -73.95
160.8 kHz -77.93
160.8 kHz -79.92

-24.55
-249.42
-31.41

Span 856 kHz
Sweep 2,481 5 (1000 pts)

dec Upper 4y
-73.22
-77.99
-28.11

-24.71
-249.43
-31.EH
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w5 Agilent

Mkrl 777111 MH=z
Ref 48.84 dBm #Atten 30 dE —38.935 dBm
#Hvg

T

Center 774988 MHz Span 38 MHz
#Res BH 30 kHz #UBH 1 MHz #Sweep 2 5 (2000 pts)

% Agilent

Mkrl 775.739 3 MHz
Ref 45.84 dBm #Atten 30 4B -34.598 dBm
#vg
Log

14

i
Offst

44
dB

1]
-31.2
dBm

FAwvg
16
W1 52

53 FS
RA

£

{50k

—_—
E—
—_—
L —
L —
—

-

Swp

L " " LMM MW . T
Center 774,987 5 MHz Span 2 MHz
#Res BH 30 kHz #YBH 1 MHz #oweep 2 5 (1008 pts)
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- Agilent

Mkrl 798.761 MHz
Ref 48,84 dBm #Atten 30 dB —-39.556 dBm
#vg
Log
1@
dB/
Offst
40
dB

D

-31.2

dBm

FPRwg

16

H1 52

53 FS
AR

£0fn

FTun

Swp ]

Start 773.008 MHz Stop 800,808 MHz
#Res BH 38 kHz #YBH 1 MHz #aweep 2 5 (2080 pts)

B

¥ Agilent

Mkrl 804,991 MHz
Ref @ dBm #Atten @ dB -56.517 dBm
#Fwn
Log
18
dB/
Offst
30
dB
D
-51.2
dBm

PRvg
16 1
53 F3
AA
£
>G5k
Swp

Start 798.000 MHz Stop 806.066 MHz
#Res BH 30 kHz #BH 1 MHz #Sweep 2 5 (1008 pts)
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LY, it NT4@ > DEKRA

Frequency Stability

SPECIFICATION
FCC §2.1055, 890.539. 769-775/799-805 MHz bands.

The frequency stability of base transmitters ofegain the narrowband segment must be 100 parthipiem or
better (0.1 ppm).

METHOD

The frequency tolerance measurements over tempenauations were made over the temperature rahgd80°C
to +50°C. The EUT was placed inside a climatic dhanand the temperature was raised hourly in 18%59rom
—30°C up to +50°C.

Frequency Stability vs Voltage: Vary primary suppbjtage between the extreme voltage values detlare

The EUT is set in continuous transmission withoodolation (only carrier) and the frequency is meaduvith
the frequency meter of Radiocommunication anali#e8920A.
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RESULTS

769-775 MHz band. Middle Channel.

Voltage (Vdc) | Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm)

Frequency stability with Temperature

+50 50 0.06477

+40 49 0.06347

+30 48 0.06218

+20 47 0.06088

274 +10 42 0.05440
0 40 0.05181

-10 40 0.05181

-20 46 0.05958

-30 40 0.05181

Frequency stability with Supply Voltage

23.29 20 50 0.06477
31.51 20 53 0.06865
Measurement uncertainty <+1x90

Verdict: PASS
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Spurious emissions at antenna terminals

SPECIFICATION

FCC 8§90.543. 769-775/799-805 MHz bands.

Out-of-band emission limit. On any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thexmnatput power (P) by at least 43 + 10log (P) dBsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gl in a 1 MHz bandwidth for frequencies gredtan 1

GHz.

METHOD

The EUT RF output connector was connected to atigpe@nalyser using a 50 ohm attenuator and tredutasn
bandwidth of the spectrum analyser was set to Hfkr frequencies < 1 GHz and 1 MHz for frequesciel
GHz. The spectrum was investigated from 10 kHz @G+&.

The reading of the spectrum analyser is correctiéid tive attenuation loss of connection between wugrminal
of EUT and input of the spectrum analyzer.

Report No: (NIE)
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RESULTS (see plots in hext pages)

TI D-LMR 20 kHz bandwidth. 769-775 MHz band.

CHANNEL: LOWEST

Spurious Frequency (MHz Level (dBm) Uncertaint)d
384.87 -26.65 <+2.03
1028.50 -30.01 <+2.03

No peaks found inside the band 1559-1610 MHz.

CHANNEL: HIGHEST

Spurious Frequency (MHz Level (dBm) Uncertainti)d
387.50 -27.43 <+2.03
1029.10 -29.59 <+2.03

No peaks found inside the band 1559-1610 MHz.

TETRA 22 kHz bandwidth. 769-775 MHz band.

CHANNEL: LOWEST

Spurious Frequency (MHz Level (dBm) Uncertaint)d
383.96 -26.23 <%2.03
1020.50 -31.93 <%2.03

No peaks found inside the band 1559-1610 MHz.

CHANNEL: HIGHEST

Spurious Frequency (MHz Level (dBm) Uncertaint)d
387.99 -26.34 <+2.03
1034.20 -29.57 <+2.03

No peaks found inside the band 1559-1610 MHz.

Verdict: PASS

D DEKRA

Report No: (NIE)
50191RRF.001

Page 36 of 50

2016-09-23



¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T g P D E KRA

TI D-LMR 20 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

# Agilent

Ref 58 dBm #Atten 24 dB
#Pegk

dB/ DC Coupled

Start 18 kHz Stop 1.880 B8 GHz
#Res BH 108 kHz #YEH 3088 kHz Sweep 96.11 ms (8192 pts)

Note: The peak above the limit is the carrier fiety.

# Agilent

Ref 38 dBm #Atten 18 dB
#Paak

Start 1.000 @ GHz Stop 8.900 @ GHz
#Res BW 1 MHz #/BH 3 MHz Sweep 12,81 ms (81392 pts)
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WiReELESS
a DEKRA company

Emissions in band 1559-1610 MHz.

#2 Agilent

Ref —28 dBm #Htten @ dB
#Hug
Log
18
dB/
Dffst
41
dB

D
-50.8
dBm

PAwvg

V1 352

R N R S R
AA

£0f)

FTun
Swp

Start 1.554 @88 GHz Stop 1.628 86 GHz
#Res BW 1 kHz #JEBH 2 kHz Sweep 1995 5 (8192 pts)

22 Agilent

Ref —2@ dBm #Htten A dB
#Avg

Start 1.554 @8@ GHz Stop 1.628 A0 GHz
#Res EW 1 MHz #UBH 2 MHz #Sweep 2 5 (8192 pts)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

CHANNEL: HIGHEST

# Agilent

Ref 56 dBm #Atten 24 dB
#Pagk

dB/ DC Coupled

Start 18 kHz Stop 1.008 88 GHz
#Res BH 188 kHz #+YEKH 308 kHz Sweep 96.11 ms (8192 pts)

Note: The peak above the limit is the carrier fierty.

. Agilent

Ref 36 dBm #Atten 18 dB
#Paak

Start 1.6868 8 GHz Stop &.000 @ GHz
#Res BEHW 1 MHz #VBH 3 MHz Sweep 12.81 ms (3192 pts)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ."7) D E KRA
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Emissions in band 1559-1610 MHz.

% Agilent

Ret —2@8 dBm #Atten B dB
#Hvg
Log
16
dB/
Offst
41
dB

D
-50.8
dBm

PAwvg

v $2

D o R S et
AR

£t

FTun
Swp

Start 1.554 009 GHz Stop 1.62@ @08 GHz
#Res BH 1 kHz #BH 3 kHz Sweep 1995 5 (8192 pts)

4 Agilent

Ref -20 dBm #Atten @ dB
#Hug
Log
1@
dB/
Offst
41
dB

D
-40.8
dBEm

PRy

V1 sz
53 FC
AA
£if:
FTun
Swp

Start 1.554 880 GHz Stop 1620 000 GHz
#Res BH 1 MHz #/BH 3 MHz #5neep 2 5 (8192 pts)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TETRA 22 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

# Agilent

Ref 5@ dBm #Atten 24 dB
#Peak

dB/ OC Coupled

Start 18 kHz Stop 1,008 80 GHz
#Res BH 100 kHz #+VBH 308 kHz Sweep 96.11 ms (8192 pts)

Note: The peak above the limit is the carrier fierty.

# Agilent

Ref 38 dBm #Htten 18 dB

#Peak

Start 1.006 @ GHz Stop 8,060 § GHz
#Res BH 1 MHz #/BH 3 MHz Sweep 12.01 ms (8192 pts)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ."7) D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Emissions in band 1559-1610 MHz.

% Agilent

Ret —2@8 dBm #Atten B dB
#Hvg
Log
16
dB/

Offst
48
dB

D
-50.8
dBm

PAwvg

¥l 52
33 FC
HHMWWWMW
£
FTun
S

Start 1.554 009 GHz Stop 1.62@ @08 GHz
#Res BH 1 kHz #BH 3 kHz Sweep 1995 5 (8192 pts)

= Agilent

Ret —2@ dBm #Atten @ dB
#Rwvg
Log
18

Start 1.554 008 GHz Stop 1.620 BBA GHz
#Res BH 1 MHz #JBH 3 MHz #hweep 2 5 (8192 prs)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E KRA
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CHANNEL: HIGHEST

% Agilent

Ref 58 dBm #Atten 24 dB
#Peak
Log
18
dB/ OC Coupled
Dffst
48
dB

ol
-13.8

Start 18 kHz Stop 1088 B8 GHz
#Res BH 106 kHz #\JBH 306 kHz Sweep 96,11 ms (8192 prs)

Note: The peak above the limit is the carrier fiey.

= Agilent

Ref 38 dBm #Atten 10 dB
#Peak

V1 52 , ,
33 FC

Start 1.008 @ GHz Stop 5,000 § GHz
#Res BW 1 MHz #\/BH 3 MHz Sweep 12,01 ms (8192 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T U’ > D E KRA
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www.atdwireless.com - C.I.F. A29 507 456

WiReELESS
a DEKRA company

Emissions in band 1559-1610 MHz.

# Agilent

Ref -206 dEm #ftten 0 dE
#Ava
Log
1@
dB/
Offst
40
dB

D
-5@.3
dBm

FAvg

W1 52

33 FC
HHH#HnﬂhﬂHhﬂ1hﬂlHHﬂ!ﬁhﬁNNﬁHﬂlHﬁHUﬁnhnlUnnﬂHHHﬂlHHHuHilﬂmﬂﬁqﬂnnﬁﬂﬂﬂﬂuﬂuqmﬁﬁu.nuﬁ

£

FTun
Swp

Start 1.554 008 GHz Stop 1.620 088 GHz
#Res BH 1 kHz #YBW 3 kH= Sweep 1995 5 (8192 pts)

22 Agilent

Fef -20 dBm #Atten A dB
#Hva
Log
1@
dB/
Offst

Start 1.554 086 GHz Stop 1.620 G808 GHz
#Res BH 1 MHz #WBH 3 MHz #oweep 2 5 (8192 pts)

Report No: (NIE)
50191RRF.001 Page 44 of 50

2016-09-23



WIRELE55
www.atdwireless.com - C.I.F. A29 507 456

AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

EKRA company

Radiated emissions

SPECIFICATION

FCC 890.543. 769-775/799-805 MHz bands.

Out-of-band emission limit. On any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thexmaatput power (P) by at least 43 + 10log (P) dEBsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gl in a 1 MHz bandwidth for frequencies gredtan 1
GHz.

For operations in the 758-775 MHz and 788-805 MHads, all emissions including harmonics in the bHs60-
1610 MHz shall be limited to =70 dBW (-40 dBm)/MH=zuivalent isotropically radiated power (EIRP) for
wideband signals, and —80 dBW (-50 dBm) EIRP facdkte emissions of less than 700 Hz bandwidth.

METHOD

The measurement was performed with the EUT insmdareechoic chamber. The RF output connector oEth&
is terminated with an attenuator and a 50 ohm load.

For emissions in the band 1559-1610 MHz the EUT teated with an antenna that is representativhetype
that will be used with the equipment in normal @pen (Colinear antenna).

The spectrum was scanned from 30 MHz to at leastL@lih harmonic of the highest frequency generaitdun

the equipment.

The EUT was placed on a non-conductive stand at me8er distance from the measuring antenna for
measurements below 1 GHz and at 1 m distance fasmements above 1 GHz.

Detected emissions were maximized at each frequeyaptating the EUT and adjusting the measuringam
height and polarization. The maximum meter readiag recorded.
Each detected emission is substituted by the Sutisti method in accordance with the ANSI/TIA-6032D10.
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT4@

a DEKRA company

D DEKRA

RESULTS
769-775 MHz band for 20 kHz and 22 kHz bandwidth.

A preliminary scan determined the Tl D-LMR 20 kHanlolwidth as the worst case. The following tables @lots
show the results for TI D-LMR 20 kHz bandwidth.

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-8 GHz
All peaks are more than 20 dB below the limit.

Frequency range 1559 MHz-1610 GHz

Substitution method data

Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @)-2+ @3
isotropic radiator)
(dB)
1.573643 -42.35 1000 Peak Vertical -60.63] 1.72 8.37 -53.98
2. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.
Frequency range 1 GHz-8 GHz
All peaks are more than 20 dB below the limit.
Frequency range 1559 MHz-1610 GHz
Substitution method data
Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @L-2+@®3
isotropic radiator)
(dB)
1.5667309 -44.53 1000 Peak Verticgl -62.83 1.70 48.3 -56.19
Measurement uncertainty (dB) <+3.88 for f < 1GHz
<+4.87 for f> 1 GHz up to 18 GHz

Verdict: PASS
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50191RRF.001 Page 46 of 50 2016-09-23




AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

FREQUENCY RANGE 30 MHz-1000 MHz.

CHANNEL: LOWEST.

AT4@

WiReELESS
a DEKRA company

RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att dB SWT 1 s
Offget 2a dB
F-10
D1 13 Bm
F-20
[VIEW)

-30

F-70

-80

-100

Start 30 MHz

97 MHz/

Note: The carrier has been attenuated using a fiitieah

CHANNEL: HIGHEST.

Ref -5 dBm

RBW 100 kHz
VBW 300 kHz
dB SWT 1 s

Stop 1 GHz

Offget 2.

dB

F-10

20

F-30

F-50

|-60

--70

F-90

F-100

Start 30 MHz

97 MHz/

Note: The carrier has been attenuated using a fitieah

Stop 1 GHz

D DEKRA
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT4@

WiReELESS
a DEKRA company

FREQUENCY RANGE 1 GHz to 8 GHz.

CHANNEL: LOWEST.

Multiview Spectrum

Ref Level 0.00 dBm

Att 0dE SWT 30 ms
TOF

1 Frequency Sweep

RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

-10 dBri

H1 -13.000 dBm

-20 dBm

-30 dBri

-40 dBm

-B80 dBm

-90 dém

1.0 GHz

CHANNEL: HIGHEST.

1 Frequency Sweep

30000 pts 700.0 MHz/

8.0 GHz

MultiView Spectrum

Ref Level 0.00 dBm

Att 0dB  SWT 30 ms
TOF

RBW 1 IMHz
VBW 3 MHz Mode Auto Sweep

-10 dBm

H1 -13.000 dBnr

-20 dBm

-30 dBrn

-40 dBm

-50 dem

a0 de
-30 dem
-90 dBm
1.0 GHz 30000 pts 700.0 MHz/ 8.0 GHz
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Parque Tecnoldgico de Andalucia,
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AT

FREQUENCY RANGE 1559 MHz to 1610 MHz.

CHANNEL: LOWEST.

O

WiReELESS
a DEKRA company

1 Frequency Sweep

MultiView | Spectrum
Ref Level -40.00 dBm ® RBW 1 kHz
@ Att 0dB ® SWT 6= & VBW SkHz Mode Auto Sweep
1 Frequency Sweep
50-dbm H1 -50.000 dBm
-60 dBm
-70 dBm
-80 dBm
st byttt A A ok b st e e e Lt i i T £
-100 dém
-110 dém
-120 dem
-130 dém
1,559 GHz 30000 pts 5,1 MHE{ 1.61 GHz
— — —
MultiView | Spectrum
Ref Level -20.00 dBm ® RBW 1 MHz
& Att Ode ® SWT 1z @ VBW 3 MHz Mode Auto Sweep
TOF

-30 dem

B H1 -40.000 dBm

-30 dem

-70 dem

FARVARTINY PRTVITN RPPA U NEPR I PRROOTE NUMEVGTION SV SOV N PRI WPON

-80 dBm

-90 dem

-100 dem

-110dBm

1.559 GHz

30000 pts

5.1 MHz/

1.61 GH=z
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: HIGHEST.

AT4@

a DEKRA company

D DEKRA

1 Frequency Sweep

MultiView | Spectrum
Ref Level -40.00 dBm ® RBW 1 kHz
@ Att 0dB ® SWT 65 @ VBW 3 kHz Mode Auto Sweep
1 Frequency Sweep
S0 dom H1 -50.000 dBm
-60 dBm
-70 dBm
-80 dBm
R ik i R R Ui A S T i R Ry v i e N M e s DR Ty a i i T ) kU LR A L i
-100 dBm
-110 dBm
-120 dBm
-130 dBm
1.559 GHz 30000 pts 5.1 MHz/ 1.61 GHz
MultiView | Spectrum
Ref Level -20.00 dBm & RBW 1 MHz
@ Att 0dB & SWT 1 s ® VBW 3 MHz Mode Auto Sweep
TOF

-30 dem

-50 dBm

H1 -40.000 dBm

-70 dem

000ttt oo

-80 dBm

-30 dBm

-100 dBm

-110 dBm

1.559 GHz

30000 pts

5.1 MHz/ 1.61 GHz
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